McCULLOCH 170 ARC WELDER

P/N 62400

ILLUSTRATED PAR'I'S LIST

The following pages contain an illus-
trated parts list for the McCulloch 170
Arc Welder. It is important that the
serial number of your welder be includ-

ed whenever spare parts are ordered.

The parts should also be compared vi-
sually with those illustrated in the parts
list.

COPYRIGHT 1966 U.S.A.

MACTIT T OCH CORDNAR ATINN

McCULLOCH
170 ARC WELDER
JULY 1966
/
McCULLOCH
170 ARC WELDER
Page
Figure 1. McCulloch 170 Arc Welder - Expl. View . 2
Figure 2. Control Assembly and Capacitor . ... ... 4
Figure 3. Rectifier and Alternator Assemblies . .. .. 6
Figure 4. Fuel Tank & Output Control Assemblies .. 8
Figure 5. Carburetor, Adapter & Dash Pot Assembly . 10
Figure 6. Powerhead Assembly . ............. 12
=
I = C
64514

MANIIFACTIIRER’S SIIGGESTED LIST PRICE -- 50 CENTS



170 ARC
WELDER

- -
£5%
= R
1N e

SN
Ii A i .';“
P‘@ “‘ ' ;’3

Figure 1. McCulloch 170 Arc Welder - Exploded View



170 ARC

WELDE
FIGURE 1. McCULLOCH 170 ARC WELDER - EXPLODED VIEW R
Index Part j Units
No. Number Nomenclature Per Assy
62270 Hood and Screw Assy = Alternator o oo s v o 5 ams 5 i v va i 1
1 103469 " Screw - Hex hd 10-24 x 3/8 in. R L o R U 4
2 101194 . Lockwasher - #10 ... ..... ... v v e oty T Bl s il o it 2 T1a 4
3 100002 p Washer ~Plain#l00 = qu o oo ais o b me 30055 S Traial o arei i 4
4 103121 . BAVEE S s o dhams 5 vo & BO6e SUel W B 1 | EERR SRR T SRR 8 S e e 4
5 58654 A i Nameplate,=-Welder) o= 1 ], =il It e g N e T e 1
6 Hood - Welder . .......... (Order Hood and Screw Assy #62270) 1
7 102130 Screw - Hex hd 1/4-20 x 1-1/2 in. lg ....... o W s snee it Gutn et s s 2
8 101143 Nut - Hex 1/4-20 . ....... 1 S AR N T S TR e Sl K 2
9 51660 Clamp - Frame ., .. ... GRS G P R A e O R s e LR 1
10 100882 Screw = Hex hd 174<20:3 8/4 10, IE ol wivieinrsimsn aiinioe s stimin = eiisinn covmica = 4
11 105043 Lockwasher - 1/4in. ,.......... A R e e T S LR B 4
12 Alternator Assy (See FAgUTE ) wov i o s s inin o e G st o siaie & alee 1
13 Control Assy and Capacitor (See Figure 2) . .. ... ... ... ... v ... 1
14 62940 Sleeve = BOUplING w7 avch v e sbr sobm. SUsiaan phsiy oe S e SRt o e e e T 1
15 110048 Nut= Hex special Jocle G ABoDd | . woh w he v aisimion satarit aiin o wioiai 1
16 104349 Washer - Plain3/8in. ........ N s SEA e i e s S e 1
17 58T74A COUDME = DY IV = sraimr v o ssams WeShsm e wgser Dot o AT st oot syt o beman o |
18 103879 Key's Woodruth: o v o i Wie ihe o sy shans st Ty s STy 1
19 1019717 Screw - Fil hd 1/4-20x3/4in. lg . ... ........... S 2
20 105043 Lioclowashericsl FaAinG (1 ooy o wine wmss o wrebon sobs ol s e s e 2
21 57133 Saddle —Frame . oo o oip sy s sl man S s sn s 2
22 58933 Handle . . i o & v o R N A ST e Wi e e AT e S L s e s 1
23 110076 (e obinens ok ati iy e e S e e et b i e e e e e E e B e 2
24 102388 Screw - Hex hd 1/4-20 x 3/4 in. lg ......................... 3
25 101194 Lockwasher e 0 0t o v et s e i RS T AR e S e 2
26 58151 B ANl T e e e L O e e o 1
27 100352 Washer ~ Plain:l/4 i, i o s vam ool v st s RN P S T e 1
28 101191 N Ty A O Oy e ey el 1
29 100360 Screw - Socket hd 1/4-20 x 7/8in. 1g ... .. S e e e R 4
30 105043 TackWaghar =l Aduiny s Lk e e o T s et e s 4
31 58413 Adapters= Alternaton &y S iy e T e R et T e S e 1
32 58478 A Nameplate ......... Ve e Rnveeme s i S e 1
33 55484 Cover Assy - Aircleaner . ..... ..o e et s o e dnra e S e 1
34 55032A : Screw - Air cleaner cover ........... e 1
35 103741 ; Nut - -8pecialt « oo o e U T e b i e e e e S 1
36 55498 r3uR o T s T s b e ST ) e i b i e R S N i € R e ) 1
37 102500 Screw - Pan hd 10-24 x 1/2°4n, 1g .. cce voe b aiee date v e v a6 1
38 58266 Anchor Assy - Air cleaner ..... it i b osmas weeie R e S T e 1
39 104560 Screw - Socket hd 10-24 x 1- 1/2 in. lg ...... eI e S rete Al o At 4
40 100240 Lockwasher - #10 . ... AR M M M b e i A A e e 4
41 100002 WaEher =B ain 0 e s ey B e o T e e IR Sy . 4
42 Carburetor and Adapter Assy (See Fiputre D) s was o RN R KR b 1
43 58483 Gasket - Carburetor adapter . ................. e e L 1
44 Fuel Tank and Output Control Assy (See Figure 4) . . .. ... ......... 1
45 53T68A Gasket = FUBLLATIE , o0 o vonie svwss o svn o scwn sieie AN | B S o Y 1
46 53684A Ingulator = Faeldandt » o sy v 88 5 560 5808 TS 5550 B e 1
47 104816 Screw - 10-24 x 1-1/4in. 1 (SEMS) .. u v v i v i vttt oot s e 3
48 101326 Nut - Hex 10-24 .. ............ I el L AT ot ey o R e o 2
49 104815 Screw - 10-24 x 7/8 in. 1g (SEMS) . ........... AT e e 3
50 101191 Nut - Hex 10-24 ............ s i GENER | MEETe el pEbe Ve el bt s el ¢ 3
51 104922 Screw - Panhd 10-24:x 8/8iin: do o o pad v e ae i o shon o ks 1 1
52 62192 Plate - Trademark ....... D L s M S0 S 1
60130 sStartersAsayar e boisn el da Gl L T e S R e e e 1
53 104396 . Screw - Pan hd 10-24 x 3/8 A s e s e 5 SR s 2
54 60647 ! B3 573 SEaERC] 52 gl b o U R Bt e Fill 2 bl o) S e 85 1Sl 1
55 57232 : Plate —:Starter handle & i s s v S s Ges b s oy v s 1
56 57231 : Cupi=Starter DENAEE: .. . o o Sien @ e o i ectede W i wobme |5 1
57 57230 : Handle:=:8tarfer: 5 @y & a5 sad .85 oA e el e 1
o8 101136 3 Rivet: . o s cnee s e RN W eie RURR W e AURTR W SN R T sy v s
59 28716 X 4500} 3 [TRCaRE ) P: % o b o L T SO O SN - - Mk B LW o e [ 1
60 57790 i Ratchel - SIarteri: son v Wi Son ity oy 5 sraamis T vanhel 1
61 57792 ? Drum - Starter .. .............. A W e e e e R 1

This list is continued on page 5



ROTATED 180°
FOR CLARITY

170 ARC
WELDER

Figure 2. Control Assembly and Capacitor



170 ARC

WELDER
FIGURE 1. McCULLOCH 170 ARC WELDER - EXPLODED VIEW (CONT)
Index Part Units
No. Number Nomenclature Per Assy
62 51665 « - Spring = StarTter Tewind v stenn o v o e wmame & s st w0 st A 1
63 57535 « -Bushing = Starter bage ' ... w% 5 e w8y 5008 St n em e 2
64 60646 v Baser=sBATIEr oo s b gy S v I IS AT S 0 aale W SRR @ S 1
65 57565 Cover Assy - SPATKPIHE o cowie wneie s sleis misie wisivre™ pisan v minie o swus 1
66 58314A Fan Housing o5 s 0l Sana D5s o s geilnaud oenuiany s 1
67 100882 Screw - Hex hd 1/4 20 x 3/4 in. 1g i A TR RS R RO 1
68 100005 Washer - Plain 1/4in. ... ....... NSRS Sl Pl o ST IS 1
69 104002 Screw:=Pan hd 10-22 x 1/2 in: Y8 = w cian s 5 oy sveie o steue s st 1
70 100003 WaABHer = PIAINELO i « voirs soiin siinie o iomis siens b sisess M s B i 1
71 100732 Screw < Hex hd 1/4-20:x 5/8 it 1g = oo sonm o di s 5 sea o o 2
72 100005 Washer - Plain 1/4 in. ... ... .. e e 2
73 62258 Shroud and Deflector ASSY . . v v v v v v v vt vt vt i e AT 1
74 102388 Screw = Hex hd 10-24 % 5/8 in. 1g. '« « v ovs vien & s wivie v wiwe & 0w 2
75 101194 LoekwaBHer 10w v v sovion miils sowise xbiais 0 pGpie b atena  wims e e 2
76 58718 Clamp ASEYSNMUTLEE b s moeidh i sima S e e e sdens SUm e 2
77 58610 Spacer - Muffler SUDPOTL & s dodin s i W ol Vel voate oo s 2
78 5855TA NIAEELBT "ABEY: i woiidy i wrwin thmes woeam s woeiie deieie in sfmie cxviesiriet sha it b epiaie 1
79 104895 Screw - Socket hd 10-24 x5/8in. 1g. . ... .. ... ..... s S 2
80 103174 LiockwasShel =10 cvon v vnus wiim vismsis o o sih o siecn abileid sime s sy 2
81 58433A Header - Exhaust ......... RS CITCoDW, w2 U, AR e 1
82 58422 Gasket - Exhaust header ....... S S s Ll S e 1
83 100881 Screw - Hex hd 1/4-20 x 2-1/4 in. lg bt P s e b e e e e S 1
84 100153 Lockwasher - 1/4in. .. ............ e T R TR R e B e 1
85 100005 Washer - Plain 1/4 in. ..... Tah s et e DG TR e SR s T 1
86 103258 Screw - Hex hd 1/4-20 x 1-1/8 in. 10 S R S AT MmN N 8
87 58589 Pad. Assy - Mounting, v il e e i sy i sl o e Viee v oo 4
88 58580B Frame Assy - Mounting .. oo wwios svomn = am o wape siave s R e 1
89 Powerhead Assy (See Figure 6} . ............. e RS e e 1
90 102121 Screw - Hexhd 1/4-20 x7/8in.1g. ... ... 0. .n el e 2
91 104516 SerewrHex hd el g0 5D B L, e e e 1
92 1000056 Washer - Plain1/4in. . . ........ ) FEN T (8 S et R e e wit T 2
93 101143 Nt ZiHex did =200t 100 0 s Trd antai Ay £l o e s R e Ve 2
94 58151 Brace - Fuel Tank .. .. ... v S T an s e e 1
95 101982 Screw - Hexhd 1/4-20 x1in. lg. . oo oo v v v e o e o s oy e 4
96 100153 Toeiwas et i L e e  as e s 4
a7 100005 Washer - Plain 1/4 in. .. ...... e s i S s 4
98 5B8139A Cover - Crankcase bottom ............ T R e e 1
99 58166A Gasket - Crankcase bottom cover .......... i D e e 1
FIGURE 2. CONTROL ASSEMBLY AND CAPACITOR
Index Part Units
No. Number Nomenclature Per Assy
1 102762 Serew: = Hex-had 10=24:3 1/2 in lg s sams o 5 s b dia, £y wiaiie & 4
2 101194 Liockwasher -~ F10  ooco s sras o eniie Sl v ohaits 589 o Fvis oisitene s eimii s 4
3 58581 AP = CANACTLON 1o ninis ohommms shome aiae v ehrse. alte ks b oie nbieers et A Eale diee © ot 2
4 58595 Absorber - Shock (short) ........ T T R 8
5 58594A CAPACILOT | o« an e vonmn i % sswie wbass wEE 6 el siain) s o uiiel mie e e miiuie a sis 1
6 110314 A Nut:="Hex jam 5/16=18 + sepo soas 00 v vd alaih o aa vianal. e e 2
7 110315 . Lockwasher - 5/16in. ...... i ST Y Ses e el 7 e e B S 2
8 102762 Screw - Hex hd 10-24 x 1/2in. 1g ............ bt s S ST 2
9 101194 Loclkwasher = #10  wcve cmn & e vl i Saml wnme s Wi armisie b i 2
10 100003 Washar = PRI O G e s o dsisir skt ey e o = e e e b Cow e it 1
11 103750 Serew:= RA’hd =82 xT/B iny 1 & s ions s s & wodvi ootooss midie s als 1
12 105254 Screw - Fil hd 8-32 x 1-3/4in. 1g. (SEMS) . ... ..o 1
13 100057 Liockwasher: =8 |, . i 5 i faos % a2 e Sie aesasime s s 2
14 100080 Washer - Plain #8 ... .. G RV LR R S e T e AT R 1
15 58603 TSl A Or i DT o fimie roinre u mmivn iibie mlomsat o edrsien (it e, spurte LA SFR AN S s 2
16 58648B ConirolZASSY! o v psin i s e e U e eI SRR e ey 1
17 100362 ; Screw - Fil hd 8-32 x 3/8 in. lg ........................ 1

This list is continued on page 7



170 ARC
WELDER

BOTTOM HOSE
1O CRANKCASE
CHECK VALVE

TO;BHOSE 10 2 4
CARBURETOR
DASH FOT 4 ]

Figure 3. Rectifier and Alternator Assemblies.



A,

170 ARC

W
FIGURE 2. CONTROL ASSEMBLY AND CAPACITOR (CONT) ELDER
Index Part Units
No. Number Nomenclature Per Assy
18 100080 v Washer e PIain#B) & o ovs wan sah oy Nee D Sl s 1
19 100955 o iNOE=HeX B=3201 o vt s s @ et eiee e ot Feateelin a1y 1
20 104769 2 iSerewisrPanthd 6232050 37BN B2, ot menie ool st falsn it G ST AL 2
21 103556 v LOCRWASHEeY =#0 v wuin 2w v e e s i el TR e 2
22 100955 o GNUECTHBRIB A | e et wlinarie ebih sl R iehe it e S bl 4
23 100080 s o Washer = P il I e e e s i 12
24 110011 . Serew =832 x 5/8 in."1g. (BEMS) wis siwn w viaes cvsn o sodin & oivs s 4
25 110343 v oorew=Filihd 8=32 sl ¥/ diin le: © 7l L e e, 3
26 100080 ML EWasher-=:tPlain 8oyt aiic e e A sabalits sl v el st 9
27 100251 Nuti=iHex Budl: | e bl St e st e e e e S R 6
28 58735 Absorber =:Shaek(long): |, ..oy Sl o e el o S S ST 2
29 100852 Serew - Flab hd 10-24 %:1/2 dnuilgs o v oo wimme wsveni sl s sisms o 4
30 58582A Braclet s Canae il o oUHtII i, o i et it aiviins o sl Lot L LB PRI 2
31 58819 Bellector~Heal o oo i s v vai il ams S waa s v amss s 1
32 58929 Cushion = HODH! iiiv iran & s vowes o 5os s S e sbaal 06wt Sesie el & 2
FIGURE 3. RECTIFIER AND ALTERNATOR ASSEMBLIES
Index Part Units
No. Number Nomenclature Per Assy
63697 Rectmer ASSY I Llend bl e L S B G e S e e 1
1 105224 Screws=ISkEhd 1y 4-200 - intil oo r R R es e M 4
2 58613 e Ut E=Connectoy el aiRInEe s e e or e e e e 6
3 58540 PR =TT I e e e 2
4 58612 F DY T T kel EaT=1h0 B b LIEMEEANU bR R R & Ml e e R T s 2
5 110081 worBerew - Filihd 10=2d:x:1dn0 180w s sonsd B vn o v L ey 2
6 110082 v ENIEE Hen 02 L, T i st (et R Coe e e e 2
T 62401 3 Sleeves=0onNector fa v i e e S e 2
8 62398 ok GONRECLORYASEY. D lnlee o ms Wl har e M T Rl el S R R o Set 2
9 58530 e S B S e L A 2
10 102144 . Screw - Filbhd 10-24'x:2-1/4 4l g o vui mon @ oenbe s o v 4
11 101191 ao Mutis Hext10=24 5l ool s s s s o R Tt o I A e TA T P 4
12 62405 W ashernd = GusRion s B s e s e e, 4
13 58953 SN GTilli=cRectifie r= vt R et ol o St ol ieis eens & 1
14 62395 oz g BERE NI A Tl R Iy G Tt e Sl ) S RO R U5 el S ) 1
15 58954 3w Eovers-FEanifGritr e s S e i ane e e el s e 1
16 62387 —rHousingss Rectifier i, o R S D s s ot 1
17 110416 & Screwis Fil'hd 10-24 x 3/d ino e ne s ani st v ol aais & i o 4
18 105446 v CWABher = RIal FE10 . o wnne o vy sharae ottt e e S s 4
19 110082 s Nk el LB Aars! we trtan v mo i e R ) S gl K S 4
20 62396 o CablelAsey - Rectifier . v cu savr vas ¢ i v o e e s S 2
21 63822 IVREEN TS 3 o o S R S A S, 4% 5 0 A e L 1 Lo LT S 2
22 62393 « vBeparator - Heatsink o sum o oy wEy o o s e it 1
23 62392 i cHedlsinllAgsy SRV POL:  cowsr o snvs sivin o iibh e sl siie 1
24 62389 Heatsink Assy = Fwd. Pol. 5o o 6 0500 il vt cfae o eibe o |
60412 Alternator Beey - WEIHED - wrow v § fnvn s e S0 SR e, e 0 S v 1
25 102135 PRI Tuh of CETTATR Do) 8 5 (o B a Lot Sn O et e S e B S i TR 3
26 101194 s iliockwasher: = #F100  « o s o ROn N R W A T VS L sy 6
27 102143 wriserew SR RAR 0= 24 w3y Al e e e e S L A e 3
28 Alternator  Usin sawm Sanu van (Order Alternator Assy #60412 ) 1
29 100882 Screw - Hex hd 1/4-20 % 3/4.00. 18 v & o oo v stvie: nis s et o 1
30 100153 Lockwasher-=asdsid iy sirilr=dnr Sty or TEs b ok el S ey ey Eog 1
31 58689 Washer - Special T AN, vriss oo v s (0 SRE W 1ie e s 1 s s 1
32 588156 108 s el Slo ol ] of o EpO RN ol S B IR I MW S Ll G I £ 3 Fe e e S B 1
33 103879 ey Woodmith wos o vmee e s ' e Bat s e 1
34 110048 Nub sHex spenialiloek, 37852410 . £l e SR e ke e 1
35 104349 Washer = Plain380nt » s’y on o und & inrr s st b e e 1
36 587173 Couplingi=/DEIVEN:. © swve sevis swom 5 soie somis s ok s bl a5 0 S v s 1

This list is continued on page 9



170 ARC
WELDER

Fuel Tank and Output Control Assemblies

Figure 4.



170 ARC

WELDER
FIGURE 3. RECTIFIER AND ALTERNATOR ASSEMBLIES (CONT)

Index Part Units
No. Number Nomenclature Per Assy
39 103879 KeV = WOOATUFE" ;oo v wie i spams oo wosie e siime Sb soimsn siaie = wie ) Syars 1
38 58644A Cable  ASsyi® 0o Wil Lol v s ae SV SR T na SR WU S 2
39 60268 Hose =:Engine 8ection vxis s overe o s wala & sidn aseds 3 anm st i 1
40 62804 PRI o R Rt fen Wy - S AT SRl O L SIS S e Bl b S 1
41 103928 Screw:~ B=322x1/2dnsle: o wols v anh e U REn Soens s 2
42 60244 A Tube Asay. ~Idle Control » cws wume v weve was v o wivos s eiems e 1

FIGURE 4. FUEL TANK AND OUTPUT CONTROL ASSEMBLIES

Index Part Units

No. Number Nomenclature Per Assy
1 58712 Decal - Fuelcap . . ... T e e i L e T o 1
2 101348 VOIRBIND Ll D% i B S R EN e W e 1
3 62438 Cap:ASSY = TNl wrnve o i & 0an VAR 5 dbe ISR e v, e et 1
4 55063 0§y ot -0 o L D A R Mo et Ll RS ool e e oy L 1
5 62439 Plug:iFelt = i v ons iaw venban D e e R 1
6 58465 PUushrotd —-Prifier = e o e immee o a5 T ey W s re eI <he ath koo st i 1
7 59168 Button = PRIMer . o o' e e siene simishaios e P e e 1
8 58415 Spring = Primerbatlon: ik tomn Sn wish s s naien chnn s s 1

61098 Control Assy = OUEPUL! o s ins it S el hh v e i e e e 1

9 61099 RO A Sy o N e L e S T e i T ey 1
10 110225 Button = Plug < ot wh v s T e e Wi B St 1
11 61101 B TAE RN Ly e A ey e U b e et o iy et B e r s e BB 1
12 61116 T BSeTEW = SpeCIal i i e 0 S e e S e 1
13 61104 SPEINE = P Etant s, i ri s st seis b eial edtetin | S ) e s 2
14 61102 o Adapter and  ATmABEY. . i sl BT vt el Sehele e sl 5 0l 8 eTae 1
15 100484 o PIn=iStop 1/ 8 e BB AN B i L v e e e e e 1
16 61105 bl o) vy B TR 0 2 17 ) SMUE el 2 e bR i i o L C B i, T AU 1
17 101101 Serew —RAHAB =32 P N e, vla e ey et e Y b 1
18 103724 Screw Setil0=32:% 3 6iinole s LB RS T e T GRS T O 1
19 104397 Serew:=Pan hd:10-24:x /800 1g: cos o vis Wil i eniw s e 15
20 65455 Cover Assy — Fuel Tanlt’ - .ol m b bl v i wivies oo sbss & Siess 9 1
21 58173A Gagket Tl A O VO S R ae e ey fa sl uiie s ylcnt sicaicet mtimnton, spicmn v i
22 58646 Decal - Controls . ........ I ey tal e e e ST 1
23 58387 SWItch AS8Y —IEHIEION vt amier cioie aviwin int wswics miauiecin svaia. anad 6 wgegst s 1
24 104810 Nut = Hex 15/32=8200 vivas sttt hinan sas sleie & snde oivie 5 e 1
25 103934 Serew = 6=32 3% 1/4:00. 18, (SEMS) | .y wreie soarae s ivie sisie sy 1
26 60774 WirelAssy = TEnitIon " 2k 5 e e w b s o reet e S T S 1
27 59159 Clipi~sThrottle-1ank « o srs wrpn ol ¥ommm Va0 wnd Wieme s wsalia o) it 3
28 58658 15 ot SHH TATD e a LY aY 6 m o ) EESBENHRORTS SRS B S SL B el S ft B s A 0 e 1
29 58734 Spring:- Fhrottle:controblever: wum & s o e e o v B 1
30 58651A Lever-Assy = Run=Idle SWiLeh . . i v Giine swne 4 stin s s simis o wsie ai
31 104972 Nut=Heal Q418527 (o sivslivnes wvin o0 s sentiiiei i it St el e 1
32 585356 Body ~Run-Ifle sWitch: . v wown i inine o s s s el o it 1
33 104857 TS 101§ 010 5 (o] P R e e e e bt e Rl S 1ot b R 2 ol O e e 4
34 62905 Hose:=:Fuel.8hort o . oo awm won v s ehas a i Shmoy ide . o st 1
35 62906 Hoge = FUeliloNg" oo v suu s wosoee kosis siieie o foui Desialisl sioie shegy b 1
36 62891 Valve=Fuel:Shatoff : sow vns iaad vy s Soms i ol i 1
37 58463 Rod:=-ThEottle Controly s s o i Guadt  ste o DTt e ¥ e e et e Hat vt s 1
38 62342A SDYINE = GOVETNOT L), et ot o eusin: siate Soekelisr sielas aliose ol a fasla e yirh fy 1
39 58407A Liever AsSsY = GOVELNOT ii: cown o cwid oidii o o e ol S0iid s ohaie v it 1
40 104154 o R PSR BT [ - S e e s S s Ao e ) 1
41 62252 Arm-Assy —EOVEINOr © i vis fies e D v ea s s v 1
42 104924 Biighing. ~iGOVErNOr ol . wnwe o wives shise lsadi st ania e b e iaro il U 2
43 104476 Screw:~ Hex hd 8-82 % 5/18:in: Lg: o v ¢ vk % S v o i o v 2
44 51480 Lockplate '« vy vodiom wasnd Soam % s T Sue el sue e Sl sneT s, aaiede <an whige 1
45 48591 GUATH = RESL VAIVE 1 wivse mevite = sowe moioms wims e’ RLEs ) Wi ane bt 240 it 1
46 48593 Valver—-Reed b caran sand i © voan s e & s ot wala e wen 1

This list is continued on page 11



170 ARC
WELDER

Figure 5. Carburetor, Adapter, and Dash Pot Assembly

10



170 ARC

WELDER
FIGURE 4. FUEL TANK AND OUTPUT CONTROL ASSEMBLIES (CONT)
Index Part Units

No. Number Nomenclature Per Assy
47 60218 Blatei=tREed Valwe il o i weer st eiaiattm el SR e el 1
48 58328B Gasket=-Fuel fank = o 0 5is 5405 0 085 U B e et 0 5 1
62259A Fiiel-Tank -ABSY =i o wis Giis o @i s oreis] viaisrsi woeale o ches s 1
49 50124A RERLR 00 0w 5 O 1 T e N e S SR S50 0y 4 e e Do v 04 1
50 50082 s Hoser~sTuel-plckap: | 5 vivs vt & ek Simn ¥ ity s R s 1
51 104310 i R BIN Srovevin s s0vtn v AR e e e R S e s 1
52 110006 PR 5L 17 A N 0 D R R e P el e (e v A o ey 1
53 101871 s WABhEr wid wmsy o pay iy P e S A R e N T SR R 1
54 51396A . Cover Assy - Adjustment hole ...........0 i ennn.. 1
55 62256 s oTube =l GOVerNOT BhHatl . sl i Ti e St afeite 5 sk eehet 16 alieie el weie 1
56 101283 e O IR s i G e e e e e e ey e e 1
57 104956 o - CBUBteN = PLIUET, G ovin s oo a i [ o soeits | SR o sheire L e 1
58 58649 . Tube - Governor springhousing ........c0 v ve e s 1
59 48911 PR 05 D oD X e e e R L e O Bt S e s st e il
60 60206 .  Housing Assy - Checkvalve .......... T S s T 1
61 58498 o o NIpPle = TUbRY (i s vati fin S il G Sy e b et oty 1
62 58766 cocppple = TABET e v wnie s VoL SR el i oRaE e TR e eeel 1
63 P D 113 R b ) e SRS e e =i (Order Fuel Tank Assy #62259A ) 1

FIGURE 5. CARBURETOR, ADAPTER AND DASH POT ASSEMBLY
Index Part Units

No. Number Nomenclature Per Assy
1 102765 Screw - Hex hd 10-24 x 1-3/4dn. 1g. . . . . v v ittt i it e ee e 2
2 102189 Washer - Plain #10 . ... ... W e T Pl e S e e e 2
3 587T6A FUel ColleClor ABBY.: | cvata w5 ims e sians voviteria, sheils daiione v siiolia l alieitostnt whnie s 1
4 59134B 4 T by TR ek o S st e Gl P ARG i e e ey e i b 5 Y s 2
5 58485A Gaskel = Carburetor- o oo s slilo s wie v e e e e e 1
&} 104814 Screw - Pan hd 4-40 x 1/4 in. 1g. (SEMS) .. .. ...t .. 1
7 60201 Lever: —Dashpotiand-idlercontrolit o v uvaio enar it 3 o 1
8 60199A Plunger Assy -Idlecontrol . ............ SRS S ) S R 1
9 58728B Plunger Assy - Dashpot. . . .. . cvin vinin s nis s AT S e S o L XD 1
10 60198 cylinderAssve-Idle controldis ot s thibo s Sk e da srei 1
58481F EDy o TE e b O lE o Al t ey B b B LS R e e s T § 1
11 104824 . Screw-#4x1/4in.1g. self tapping . .. ..o .. a e 1
12 62456 1 2 4 BB Yo h e B b o o o] e o e o St 1
13 110011 i Serew=8-32.x 11/16:in. 1g. (SEMSY. v oi & v s in 5 e 4
14 61872 R o b . 4 = e e P 1
15 59997 AR Lk 1 BT SES 611 o | A S S done o 2 L s S L il 2 00 B s o 1 1
16 59796 S e ORI b s s s A i e i R e e e e e 1
17 59788A 2 S L 1273 ol L B R g by o7 =1 L T e T el St b e s U A o S 1
18 59934 S UL o o e TE o ER D o1 ol e i e R e e e [ s Pt s 1
19 59784A o AGASKet - PTIBY. | s o sun o wnive vl 152 aie, (40 e v e stosiie sl siae s 1
20 59123 LI 508 oot DT =Y A TR o 1 WAL B Sl 9 /ST ol o o e e Bt g s o 1
21 59124A : o asket - Fuel fIller . vownow dovw tieis b SO W b PR e does 1
22 63020 . Needle-Valve ........... Tl e e A bt A 1
23 63011 v oBpring = Valve needley von & s T mesd i B I vl G S 1
24 58098A « - Body - POl DURID e sres o conis vass & simelie sese Siabaie s sk apsie 1
25 59120C . Diaphragm Assy = Fuel pump . .0l sl e Sl sl 1
26 110011 . ‘Serew - 8-32 x 11/16 in. 1g. (SEMS)  « coi v vive w aiin wivie o watie 4
27 59125 WU & o, 10 T S o] vl o g LU M M EN wee  E  s S e SEe B o S R 1
28 59129 ;. Diaphragm Assy'= Aclator 5 supe s oy = oibn ¢ oois et e . 2
29 59128 o o SR CIITAEOR | w0 wissis wssmine swis »onae w | S s A5y R SRTE TR e et miteie e 1
30 59425 iraeparalor ASEY G o S S i A e e e el S e e e R 1
31 62145 .  Needle - Main fuel adjustment ... .... ..., 1
32 59112 : . Needle - Idle fuel adjustment .. ........ ... .. 1
33 104001 O HEOINRING. o) o wrkiat S B v B S S P ek FIATE S s s 2

This list is continued on page 13
11



170 ARC
WELDER

12

Figure 6. Powerhead Assembly

LS



170 ARC

WELDER
FIGURE 5. CARBURETOR, ADAPTER AND DASHPOT ASSEMBLY (CONT)
=4 Index Part Units

(( No. Number Nomenclature Per Assy
34 104728 s SereWr=rBindahd 6wl f 4 ine it g aa s e O R e 1
35 104502 I = e Y T o o, T e 1
36 59109 o ilever s Inlet CONEPOL. o s sbeve siwsie senls ol S st e e 1
37 57172 Sooobpringtrilel Tever uc nln ey e van B s e e Bl aan 1
38 63038 oo NaAlVe = NEBALE o wues v oamiw wwin sie i it B seie T st 1
39 59712 e S ToTa bR e i b T et N M R A S A e b b 6 n ol LS R 1
40 55689 o Washer = Malve «» shore snte gh e ST aan e e G i 1
41 59595 JBerew = Fil hd B232 3374 IN B winsw o conreenein s eis v o e o 1
42 51705 socSprmes=1dle speed Xeglalol ol i s theie s el s et aiaie Ll et 1
43 110054 . Bcrew - Pan hd 8-32 X' 8/8 0. 18 vin v caiivivn oo wiae s sl o 1
44 55082 s DA R s SR b o h o) 4 111 o f SR v M maa it e 1
45 104814 . Screw -4-40x1/4inlg. (SEMS) ... i ittt 1
46 58462 < Plate =ATHROTELE | woiii v v s et b b o et asbiaest Sal e s 1
47 58T731A cenhaltAssy i RPhrettle.nr in ol il e s e S 1
62704 i e BodY-ASSV ~ CATDULeIOr) i inieme aolts SE 50 aiv el e Co s 1
48 55062A v s Hine =T Thpotta s hatt: & o r e e e 2
49 102758 ¢ ow e Blug= Expansion 172 insdias s s o i s e ) 2
50 59105 o w iseal. o iCapillary 5716 M diae i v sra ik e i e s 1
51 .. Body - Carburetor . . (Order Carburetor Body Assy #62704) 1
52 59557TA Adapter - Carbuoretol s vl ow s s ¥es s ah s ann s ik g 1

FIGURE 6. POWERHEAD ASSEMBLY
Index Part Units

No. Number Nomenclature Per Assy
( 1 104520 Screw =iFil'hd 10=24 x.T/8: IN 18, i /e inie o abeis soeie o aiis e simgs o atiis 2
2 100003 Washer:= Plain #1001 = oie i e vt sl e i s s 2
3 51253 Retainer VG011 Lol e i it i Suie e s ekoie fal Syialia aatie ek SheTe Vo s OaT 2
4 51251 L At O A S = G Oa] s R e 1
58822 Colland TerminalvAsS o b LS b i R b i s ey s 1
5 101883 AT e R AR Ay G PO I T E o e e el 1
6 52547 c Wre ASSY = Bparkiplug S vl s pn S s S b e T 1
T 55060 o e e Boot S Bparle g a T e S s i e 1
8 55061 .« Connector - Sparkplugwire ............ e T 1
9 Cail Assy N1 - « . (Order Coil and Terminal Assy #58822) 1
10 SpatlcPlug=sld b Boe Tl s SR e i e T TN TR AT 1
11 101179 Nut =tHex T/ b i oy e e e e L e o s e 1
12 101270 N AT e e s P e I S A 1
13 582748 Flywheel -G Pawl ASSY o« il v sae om0 s Wi pina s e 1
14 36144B weie AN =Rt e ren AWl . Lo L L, e i TR S R e 2
15 50582 sl SPTINPE-Starte®oawlk” e s Gl ek ol G 2
16 24093 B - b o - ] o R e v S e 2
17 103879 Key =sWoodriti o Sie S miig L R iln e St S R S 1
18 102763 Scerew:=Hexhd 1024 % /8 /4 dnedg oo o s vt ima sl v 4
19 55977 ClipissBroakeribox Cover . L b e (I R 2
20 557668 Cover-ABBY ~-Breaker boX’ & 5 ins i i 7 om0 b e e 1
21 102763 Screw —Hex hd 10=24 % 3/4 i1, 18, . ov woiialis v cave v sue v wis s 2
22 36388 Locinlate st e s tub e T i B O L S T e e 1
23 57815 SEEAN s SEAL: G- u amin wr Srie AT SRR SOy S ey B SN 1
24 50664 Seals B e aker hod dIaill | o vt et et it ekl i O R 1
25 104230 SpeedNU - va vrvn w o v Ve wmen e e R S s T 1
26 54184 Wipet s HabEi, VT iy o P e h e e 1o e e L G 1
27 110055 Screw = 8-32 8/8Unuler wovan v e e Bl e 1
28 100080 Washer = Plaindl8 i s mwss v e v sheie e ol iate Al 3
29 57829 28 o010 )aibl - Tkt 0 (o 13170 ol O A e o e o i i e i ) o el 1
(\_ 30 104551 NUE =cHOX B30 s bewnw v sron Wi o 4 S ilim S b s S N 1
Fid 31 104553 Loelowashel ==t B L0 0V o s e et et M 0 U ESIET e S 1
32 110338 Screwr—-Hex 'had:8-32 20/ iny T s sion v e i v 1

This list is continued on page 14
13



170 ARC

WELDER
FIGURE 6. POWERHEAD ASSEMBLY (CONT)
Index Part Units
No. Number Nomenclature Per Assy

33 57766 WirerAssyr= By il ol L s T e it R S 1
34 55T82A Insulator ="WITe:ASSY « = wr p et 3o & et vy it e Bt 1
35 57769 Insulator = Tenition BETaW v v v v svete Siuos oo es afese s siress 5 & 1
36 57770A Insulator < Breaker-Bpring & vt i b sl theoie coiial cheye Hilae e 1
317 104733 Screw =8-32 %-1/2 in:1p. (SEMS) v v vimv i cneiics smrs 5 osrals o g 2
38 5TT6TA 3 ETaTel 6] 51 o e s s e ALt 0 ot s D e B 1
39 57765B Breaker ASsY. oo’ waer ey sl S e e L e e 1
40 104551 1oii LR ¢ e R S A N A R s o et 2
41 104553 Liockwasheri -l vriomma sl Gl o s E L e T e e e 4
42 58661A Coil Assy - Exciter . ............ R T e e s 1
43 104476 Berews="Hex hd8232:x: 5/ 1610 g sl S s o e 1
44 100955 Nute=rHexB=32" « . et Saaeiibuasdin s eionmranlin, ot e 1
45 100057 LoCKWABROT B v v visvel wiude) sciliin, s+ ioste, 41500 wiriie ] SIS N EShp s e oy 1
46 50074 CondenSerpet it sl L ha e s siati B S e e 1
47 100690 Screw = Rd:hd 8-32:x1/2 inc 18 o v wrine woin 5 Bl S s s 2
48 100080 Washer SxBlainemlal, U0 Sl Lo s aol sl 2l vt ol iSRS W s O 6
49 62081 Shud i ERCIRTCOIL | i L e e e S e G bty R B 2
50 62152 Bracket <CondenSen’ s u i v s i o) doits i o Skt pe 2
51 58665 GrommetzstSpeeiale i i Tt R B o s, 1

60947TA Cover Assy = Crankease o i & av 5 s i S 6 s a s o 1
52 101326 i )1 mrall o 1o, o (D o S NS Do e Bt e L e e 3
53 57897 Seal 01l o v o by Pl AN R R T S i el 1
54 57898 Seal =00k . il Seehtakiens s e BV e Nl 1
55 55778E Washer i~ Breakeriretainer L L0 o e el et bes e 1
56 Cover - Crankcase . ... (Order Crankcase Cover Assy 60947A) 1
o7 104523 ”O" RANE S sV st e S R e et e AT e S I sl 1
58 47903 2l Y RiaT a3 fa s BN el e e S e o s e i e e o 1
59 60210A Screw - Socket hd 10-32 x 9/16in. 1g. .. ... .. ... .. .. 2
60 102742 Rollers=sNeadlesti I e 5 i et Sl I e e el s e s Yl v e 24
61 110311 Bearing - Ball ' el o e -van o n v e i vt en e s 1
62 104490 Bearing -Ball . . ...... R L e D Ve e o 1
63 58128 Erankshaft L e st aada I T o L L TR e T T 1
64 62866 PN PISEOnuve v s bl o e e e e o e e 1

62872 BI5IONTASSY IR Tl e R T S Y T D A PP e 1
65 58699A Ring Set - Piston (2 rings) .......... i S Rl et RS T 1
66 62867 . Bearing - Needle ............. R sy W S I 1
67 62868 Bearing - Needle (closedend) : . ... oo v v e n vt oo e e o e 1
68 Piston: Lo oy (Order Plston Assy #62872) 1

58486A Cylmder ABSV =ICTANKCABE . 1 ieie wirein, v soien S e lete 40Tt
69 18556A R3] Top e TR iy B i e e S e I AT o S e = Y 6
70 105394 o aes eyl E EPN RS R L ST S S O e e e 6
71 28053 Hetainer =Nt s g e e L. 2
72 101326 MUt = HeX L0=24 wuoi o ivei siwri niisn o diais a0 divie semes s o 2
T3 104486 e = Oy S A i N s A e . P ML 1
74 110034 Ihselrt ~Taplol s woon v svin suk 5 5 sy sty S e 2
75 110340 Plug: = Expansion:l/2an. . . el i st e o St s T 3
76 Cylinder - Crankcase (Order Crankcase Cylinder Assy #58486A) 1

14



AT,

170 ARC
WELDER
IDLE CONTROL, CABLE ASSEMBLIES AND ACCESSORIES

Index Part : Units
No. Number Nomenclature Per Assy
60778B Valve Assy - Idle control ............... o afiale Lakatm e PO 1
B0T62A - Plianger = Control VAlVe . s i svis oo R P e o 1
60763 A o Body = Control Valve ... v eieieieis e ey et 1
103198 o MOMRING e vabin e S SRR o 2
60764 . Button - Valve plunger ......... st T G v T e 5 1
106022 . Screw - Rd hd 6-20x3/8in. lg ........ Ty N 4
100295 v Lockwasher 0oy s ekt d ke v fr et e 4
100153 . lockwasher - Interpal .......... T g P AT o 1
60219A . Clip - Valve attaching .......... S R ST AR A R 1
60269 Tube =iIdleicontrol cable section o e v s v svom aice s a3 . 1
58435 Cable Assy - Ground ,........... Sracis dw e bel satie ] ritea e nian Al e 1
58436 Cable Assy - Electrode ............ A S A D B . 1
110064 Connector = Pwantimalel . o N et 2
110085 Cover - Tweco connector ........... T ey B S R b 2
58707 Cable Extension = 12t . .ow i viae o ivavn s P P i e 1
58629 Portakit - Welder ...... ST Y L e o TR TorkT O Ea (e 1
58444 Helmet - Welding .. swnn oo o 1
36248 Wrench - Spark plug .......... 1
64513 Manual - Instruction ............. B G e A e e 1
62238 Short Block Assy - Welder ........ SR il R e ARG - 1
62873 Piston Assy - 0.010in, OVErSiZe . ...... 000 veeueeon 1
58831 . Ring Set - Piston 0.010 inoversize. . ..... ... ... .... 2 sl 1
62888 Piston Assy - 0.020 in. oversize .......... e T e e B 1
47825 . Ring Set - Piston 0,020 in. oversize . ... ... . oo veueu. e 1
62889 Piston Assy - 0.030 in. oversize ... .. e e RS i 1
47826 . Ring Set - Piston 0.030 in. oversize . ............. TRt 1
60226 Hose - Dual tube 450 ft ., .......... 4 P o

15



